
Point No Section Reference,  Clause No,  page no in the 
RFP

Existing Clause Question/ Query/ Clarification/  Relaxation Sought Authority Response 

1 General - Request you please allow us to participate in this tender – by adding our name in
the approved SBR Decanter vendor list.

Bidder is free to adopt any proven technology and same will be examine at the time of
evaluation.

2 General - Request pl add Moving arm swing type SBR decanter SS316 with scum protection
system for better scum prevention during O&M .

Please refer  our response to point no 1

3 Volume I :- Invitation for Bids, Instructions
to Bidders & Conditions of Contract– Page
No. 15

Experience Criteria – Clause 1

Bidder shall have experience of having completed similar works during last 10 years
[...]
Multiple Effect Evaporator.

The Bidder should have experience of operating and maintaining common effluent
Treatment Plant of similar work as above of minimum one CETP plant of 1 MLD
Capacity OR minimum one ETP/CETP ZLD plant of 5 MLD Capacity during last 10
years.

In case of JV, any partner member shall have experience of operating and
maintaining wastewater Treatment Plant of minimum one CETP plant of 1 MLD
Capacity and minimum one ETP ZLD plant of 5 MLD Capacity for at least one year
during above period, having membrane filtration (UF) / MBR, (RO) and Multiple
Effect Evaporator.

The clause may be read as:

The Bidder should have experience of operating and maintaining common effluent
Treatment Plant of similar work as above of minimum one CETP plant with ZLD of 1 MLD
Capacity and minimum one ETP/CETP with or without ZLD plant of 5 MLD or group of
ETP/CETP with or Without ZLD of 5MLD Capacity not exceeding 3 projects during last 10
years.
In case of JV, any partner member shall have experience of operating and maintaining
wastewater Treatment Plant of minimum one CETP plant with ZLD of 1 MLD Capacity and
minimum one ETP/CETP with or without ZLD plant of 5 MLD Capacity for at least one year
during above period, having membrane filtration (UF)/(RO) and Multiple Effect Evaporator.

5 Volume I :- Invitation for Bids, Instructions
to Bidders & Conditions of Contract– Page
No. 21,  Clause : 15.2

The quoted item rate shall include for all duties, taxes, and other levies payable by
the Contractor under the contract, and no claim whatsoever, in this respect shall be
Entertained by the Authority.

Price Bid shall be excluding of GST tax due to uncertainty of tax rates. RFP condition prevails.

6 Volume – 1, 21. FORMAT AND SIGNING OF
BID: Page 24.

One Original and one duplicate hard copy of Pre-qualification Proposal duly signed by
the Bidder (without filling price);
and

Kindly accept Pen drive instead of CD Removable storage drives are acceptable

7 Volume – 1 - Page 38 Appendix D BIDDING CAPACITY Please provide estimated value of tender for calculating Bid Capacity Bidder to assess on their own

8 Volume IV - Price Bid– Page No. 18 Schedule of Payment Milestone We request to consider the atleast 10% advance payment against Advance Bank
Guarantee (ABG) of CAPEX value and revise the Payment Milestone for Project
accordingly.

RFP condition prevails.

Telangana State Industrial Infrastructure Corporation (TSIIC)

Request for Proposal (RFP) for Selection of Engineering Procurement Construction (EPC) Contractor for Detailed Design, Engineering, Construction, Supply, Installation, Testing, Erection & Commission Zero Liquid Discharge (ZLD) based Common Effluent Treatment Plant (CETP) for Textile Effluent of 5.0 MLD capacity in 
Phase 1 for Kakatiya Mega Textile Park, Shyampet along with all related Civil, Mechanical and Electrical equipment and accessories, Instrumentation including miscellaneous works etc  along with Operation and maintenance of the entire proposed tertiary treatment facilities at site for Seven (7) years

Corrigendum – I: Responses to Pre-bid Queries

Page 1 of 23



Point No Section Reference,  Clause No,  page no in the 
RFP

Existing Clause Question/ Query/ Clarification/  Relaxation Sought Authority Response 

Telangana State Industrial Infrastructure Corporation (TSIIC)

Request for Proposal (RFP) for Selection of Engineering Procurement Construction (EPC) Contractor for Detailed Design, Engineering, Construction, Supply, Installation, Testing, Erection & Commission Zero Liquid Discharge (ZLD) based Common Effluent Treatment Plant (CETP) for Textile Effluent of 5.0 MLD capacity in 
Phase 1 for Kakatiya Mega Textile Park, Shyampet along with all related Civil, Mechanical and Electrical equipment and accessories, Instrumentation including miscellaneous works etc  along with Operation and maintenance of the entire proposed tertiary treatment facilities at site for Seven (7) years

Corrigendum – I: Responses to Pre-bid Queries

9 Volume-II – Point 1.8 – Page No. 11

Volume–IV - Forms of Proposals, &
Schedules - GUARANTEE STATEMENTS –
Point G)

Recovery required:

 •UF recovery and RO recovery - Min >90%
•The overall recovery from the ZLD plant i.e the total of treated water recovered as
RO permeate and MEE condensate shall be
>95% of inlet volume of effluent
      •Moisturecontentinthesaltfrom Mechanical evaporation - <15%

Volume IV - Price Bid - Performance Guarantee - Stage Wise:

Recovery required:
 •UF recovery and RO recovery - Min >90%

• The overall recovery from the ZLD plant i.e the total of treated water recovered as
RO permeate and MEE condensate shall be
>95% of inlet volume of effluent
      •Moisturecontentinthesaltfrom Mechanical evaporation - <15%

Volume IV - Price Bid - Performance Guarantee - Stage Wise:
 •Permeate - RO -1 – Min. 80% &
 •Permeate - RO -2 – Min. 60%

That means, Overall UF-RO recovery could be
min. 92.4%

 •The maximum volume of RO reject shall be within 380m3/day
 •Min. 90% of the feed shall be recovered in the form of condensate water.

That means, Overall ZLD Plant recovery could be
min. 99.2%
 •Salt generated shall have dryness not less than 90%.

These statements of Vol-3 & 4, are contradictory in terms of Process as well as
evaluation purpose. Kindly clarify the minimum Performance Guarantee that to be
considered.

RFP holds good.
Percentage( % ) indicated are minimum values.

10 Volume IV - Price Bid
PRICE BID O&M FIXED COST - Page No. 9 

PRICE BID O&M VARIABLE COST - Page No.
13 

Note Clause 2. Bidder shall not consider the cost towards sludge disposal to TSDF -
Hyderabad during stabilization period of 6 months.

Note Clause 3:Cost towards disposal of sludge shall be finalized by Tariff committee
on award of contract which will be applicable for stabilization period also.

These statements in Price Bid, are contradictory for sludge disposal cost
consideration.

Kindly clarify whether it is to be consider during stabilization period of 6 months in
O&M cost or not.

Bidder shall not include the cost of disposal of sludge/salt in the bid to be submitted. It is
the responsibility of the bidder to dispose the sludge at TSDF Hyderabad based on rates
finalized by the Tariff Committee on mutual consent and terms and conditions basis.

11 Volume II :- Technical Specification – Page
No. 4

“It is proposed to set up Common Effluent Treatment Plants (CETP); 5 MLD capacity
CETP - Combined effluent from member industries in Phase I.”

In addition, as per ANNEXURE-I of Drawings, available area for CETP-ZLD is 7.14
acre (i.e. 28900 sq.m. of land).

We understand that for this 5 MLD ZLD CETP project, we can utilize complete
available land of 7.14 acre for this Phase-I project. Please confirm.

Please refer to the drawing annexure  indicating  the proposed location of CETP .
TSIIC shall provide the required land (6.5 Acre Approx) to the bidder for development.

12 Volume I: - Invitation for Bids, Instructions
to Bidders & Conditions of Contract – Page
No. 7

Time of Completion/Commissioning: 9 (Nine) months including monsoon period
excluding 6 (Six) months trial run and Stabilization period.

Based on the present market scenario for Electrical and Instrumentation items due
to worldwide shortage of material, we request you to consider the following timeline
for project.

Time of Completion/Commissioning: 12 (Twelve) months including monsoon period
excluding 6 (Six) months trial run and Stabilization period

RFP condition prevails.

13 Volume I: - Invitation for Bids, Instructions
to Bidders & Conditions of Contract – Clause
23 – Page No. 24

 23.DEADLINE FOR SUBMISSION OF BIDS:

 23.1Bids must be submitted not later than
06.08.22 up to 16:00 hours to be received by the Authority at the TSIIC address
specified.

We request to extend the Last date of Bid submission by 15 days after 25/08/22 i.e.
09/09/22. 

The bid submission due date is extended by 14 days i.e., till 09/09/22 up to 16:00 hours

14 General - As the proposed CETP-ZLD at Kakatiya Mega Textile Park and this Textile Park is
under Developing stage, therefore how much is anticipated to supply the full 5 MLD
effluent to CETP after installation and erection of Plant?

70% volume  is anticipated  by the time trial run is completed.

Also, Please refer to RFP clause 27.16 of specifical condition of contract under section 2 &
point No 1

15 Volume II:- Technical Specification – Page
No. 11

Table 1 : Characteristics of Plant influent and effluent As the proposed TDS at the inlet of Plant for design is around 4000 ppm, what
could be maximum limit of the major following ions to define the UF-RO process.

- Calcium, Magnesium, Sodium, Potassium, Bicarbonate, Chloride, Sulphate,
Nitrate, Fluoride, Phosphate, Iron
 -Reactive Silica
 -Any Other Heavy Metals

Bidder to consider  based on the  similar project experience

Page 2 of 23



Point No Section Reference,  Clause No,  page no in the 
RFP

Existing Clause Question/ Query/ Clarification/  Relaxation Sought Authority Response 

Telangana State Industrial Infrastructure Corporation (TSIIC)

Request for Proposal (RFP) for Selection of Engineering Procurement Construction (EPC) Contractor for Detailed Design, Engineering, Construction, Supply, Installation, Testing, Erection & Commission Zero Liquid Discharge (ZLD) based Common Effluent Treatment Plant (CETP) for Textile Effluent of 5.0 MLD capacity in 
Phase 1 for Kakatiya Mega Textile Park, Shyampet along with all related Civil, Mechanical and Electrical equipment and accessories, Instrumentation including miscellaneous works etc  along with Operation and maintenance of the entire proposed tertiary treatment facilities at site for Seven (7) years

Corrigendum – I: Responses to Pre-bid Queries

16 Volume II :- Technical Specification

CHAPTER 2 - PROCESS DESCRIPTION FOR
PROPOSED PLANT – Page No. 12

PRIMARY TREATMENT & PHYSICO CHEMICAL TREATMENT

There shall be RCC flash mixers, for quick mixing of Lime. The mixer shall be
equipped with an impeller type, high speed mixer. The outlets of the mixers shall
lead directly to Clariflocculator.
Dosing tanks with agitators and dosing pumps for Lime dosing shall be provided to
feed the solution in the flash mixer chamber. The design flow shall be received by
Clariflocculator from the flash mixer by central inlet pipe. The clarified effluent flow
shall be collected by peripheral weir with vertically adjustable V notches.

We suggest to allow to consider the Dissolved Air Flotation (DAF) system for Physico-
chemical treatment instead of conventional Clariflocculator, as DAF is well proven
technology for TSS as well as Oil & Grease removal of effluent. It also eliminates the
requirement of Belt type oil skimmer at Equalization tank.

Please refer  our response to point no 1

17 Volume II :- Technical Specification
CHAPTER2-PROCESS DESCRIPTION FOR
PROPOSED PLANT – Page No. 14

Treated effluent from SBR shall be collected in to the filter feed tank. Necessary filter
feed pumps shall be provided to pump the treated effluent to Disc media filters.
The secondary treated sewage enters the Screen filter for further treatment before
reuse to remove suspended solids.

We understand that rather than considering Screen filter after SBR as a polishing
treatment of CETP, we suggest to adopt the Rapid Gravity Sand Filtration /Pressure
Sand filter followed by Activated Carbon Filter and the permeate flow from CETP will
pass-through Self-Cleaning type Basket strainer as a pre-filtration to UF system.

Please refer  our response to point no 1

18 Volume II :- Technical Specification
CHAPTER 2 - PROCESS DESCRIPTION FOR
PROPOSED PLANT – Page No. 16
Ultra-Filtration System

“The criteria for the design of Membrane Filtration system are given below:
Daily average suspended solids (SS) in Membrane Filtration Effluent shall be below
detectable limit or <1 mg/L, and turbidity shall be <2 NTU at all times”

We suggest that UF system should be designed with the daily average Feed of TSS
30 mg/l and Turbidity 20 NTU for smooth operation of UF system in any case of
upset condition of CETP.

Please refer  our response to point no 1

19 Volume II :- Technical Specification
CHAPTER 3 - PROCESS DESIGN CRITERIA
AND DETAIL SPECIFICATIONS – Page No.
36

OZONATION SYSTEM
 1.Quantity: 1 set
 2.Capacity: 500 grams/hr

As per the specified Ozonation system capacity, the ozone dosing is around 2 ppm
for 5 MLD effluent. While, as per Ozonation system manufacturer’s suggestion and
standard design, 2ppm ozone dosing is typically used for pure water disinfection
only, and will not significantly impact on improvement in bio-degradability of
effluent.

For improvement of bio-degradability of industrial effluent, they suggest to consider
minimum 100-125 ppm Ozone dosage, which will result in huge capacity of
Ozonation plant.

We request you to eliminate the Ozonation system from process requirement of
CETP.

Please refer  our response to point no 1

20 Volume II :- Technical Specification
CHAPTER 3 - PROCESS DESIGN CRITERIA
AND DETAIL SPECIFICATIONS – Page No.
34

Equalization Tank
5. Aeration grid: To be provided in SS 316 with 6 mm
holes

We request you to allow the Coarse Bubble diffused Aeration grid with UPVC
lateral/SS downward pipes in Equalization tank.

Please refer  our response to point no 1

21 Volume II :- Technical Specification
CHAPTER 3 - PROCESS DESIGN CRITERIA
AND DETAIL SPECIFICATIONS – Page No.
36
SBR system

Volume IV - Price Bid - Performance
Guarantee - Stage Wise

Clariflocculator Outlet (which is SBR inlet)
BOD< 450 mg/l
COD< 2500 mg/l

SBR Outlet
BOD< 30 mg/l
COD< 100 mg/l

As per considered process for CETP and stagewise effluent parameters, BOD
reduction is around 94% and COD reduction is around 96%, which may not possible
with single stage Biological system (SBR) only.

To avoid any upset in CETP-ZLD plant as well as smooth operation, we request you
to consider Two stage biological system for CETP.

We have also the similar kind experience (Textile Effluent CETP) with capacity of 12
MLD at PALI, Rajasthan.

Please refer  our response to point no 1

22 Volume II :- Technical Specification
CHAPTER 3 - PROCESS DESIGN CRITERIA
AND DETAIL SPECIFICATIONS – Page No.
38

Pressure Sand filter
 1.Quantity: 2 Nos
 2.Flow: 115 m3/hr

As per tender condition, both PSF are working only. For uninterrupted and smooth
operation, we suggest to have 2 working and 1 standby operation, so that one-by-
one backwash can be possible without any interruption in operation and subsequent
process.

Quantity: 2W + 1S 
Flow: 115 m3/hr

Please refer  our response to point no 1

23 Volume II :- Technical Specification
CHAPTER 3 - PROCESS DESIGN CRITERIA
AND DETAIL SPECIFICATIONS – Page No.
38

Pressure Sand filter We suggest to consider Activated Carbon Filter (ACF) after Pressure Sand Filter
(PSF) as a polishing treatment, so the residual color/smell/organic compound etc
can be removed.

 

24 Volume II :- Technical Specification
CHAPTER 3 - PROCESS DESIGN CRITERIA
AND DETAIL SPECIFICATIONS – Page No.
49

RO - 1 SKID
 6. No of membranes:144 Nos of 8040 per skid

7. No of pressure vessel: 22 Nos of 450 psi 6 El long vessel per skid

As per 144 nos. of membrane per skid and 6 nos. of element per pressure tube,

No of pressure vessel: 24 Nos of 450 psi
Kindly confirm.

Bidder shall provide as per membrane manufacturer design standards.

25 Volume II :- Technical Specification
CHAPTER 3 - PROCESS DESIGN CRITERIA
AND DETAIL SPECIFICATIONS – Page No.
49

12. Skid MOC: MS Powder coated
We suggest to consider the RO skid MOC as MS with Epoxy Painting and the same
is suitable for application.

It is to clarify that, the RO & UF skid shall be powder coated only.

Page 3 of 23



Point No Section Reference,  Clause No,  page no in the 
RFP

Existing Clause Question/ Query/ Clarification/  Relaxation Sought Authority Response 

Telangana State Industrial Infrastructure Corporation (TSIIC)

Request for Proposal (RFP) for Selection of Engineering Procurement Construction (EPC) Contractor for Detailed Design, Engineering, Construction, Supply, Installation, Testing, Erection & Commission Zero Liquid Discharge (ZLD) based Common Effluent Treatment Plant (CETP) for Textile Effluent of 5.0 MLD capacity in 
Phase 1 for Kakatiya Mega Textile Park, Shyampet along with all related Civil, Mechanical and Electrical equipment and accessories, Instrumentation including miscellaneous works etc  along with Operation and maintenance of the entire proposed tertiary treatment facilities at site for Seven (7) years

Corrigendum – I: Responses to Pre-bid Queries

26 Volume II :- Technical Specification
CHAPTER 3 - PROCESS DESIGN CRITERIA
AND DETAIL SPECIFICATIONS – Page No.
51
RO - 2 SKID

1. No of skid: 2 Nos
As the RO-1 reject quantity could be 1000 KL as per 80% recovery of stage 1, we
request you to allow to consider One single skid and suitable equipments (Pumps
etc.) of RO-2, instead of two separate skids and its supportive arrangement.

RFP condition prevails. Two skids shall be provided

27 Volume II :- Technical Specification
CHAPTER 3 - PROCESS DESIGN CRITERIA
AND DETAIL SPECIFICATIONS – Page No.
53

Salt storage building: 45m X 40m X 4.5 m HT
We request to allow the shed for salt storage.

Salt storage shed: 45m X 40m X 4.5 m HT

RFP condition prevails.

28 Volume II :- Technical Specification
CHAPTER 3 - PROCESS DESIGN CRITERIA
AND DETAIL SPECIFICATIONS – Page No.
53 ELECTRICAL & INSTRUMENTATION
WORKS

It shall be the responsibility to obtain adequate incoming HT power at CETP Site from
Electric Supply Company based on the maximum demand load to meet the entire
demand of existing CETP/Plants. All necessary liasoning for the same shall be done
by the Contractor in consultation with Engineer-in- Charge.

We suggest to consider the following matter for better clarity regarding scope:

ELECTRICAL & INSTRUMENTATION WORKS
“It shall be the responsibility to obtain adequate incoming HT power at CETP Site
from Electric Supply Company based on the maximum demand load to meet the
entire demand of existing CETP/Plants. The Employer (Client) will pay the charges
for obtaining the above connection whereas necessary liasoning for the same shall
be done by the Contractor in consultation with Engineer-in-Charge.”

RFP condition prevails.

29 General - We request to consider the Centralize PLC-SCADA system with Panel for ZLD Plant
for better monitoring during O&M.

RFP condition prevails. 
Please Refer Vol -II Technical Specifications on Instrumentation and Control and
PLC/PC/SCADA BASED AUTOMATION SYSTEM FOR PLANT

30 Volume II :- Technical Specification – Page
No. 5 CHAPTER 09 - SPECIFICATIONS –
ELECTRICAL -
Page No. 301

a) 33KV Switchyard, H.T. & L.T. Room for electric Sub-station to serve the proposed
tertiary treatment plant as well as entire existing CETP site loads (to meet the power
requirement of existing as well as proposed
plants).

Is there any existing CETP facility available there? If so, please share the details of
existing CETP facility.

Moreover, As per tender clause Authority is asking for 33 kV Switchyard but 33 kV
or 11 kV switchyard will be provided (whichever is applicable for meeting max.
demand of the plant).

33kv/11kv switchyard shall be provided by the bidder as applicable to meet the maximum
power demand of the entire CETP facility.

31 Volume II :- Technical Specification
CHAPTER 09 - SPECIFICATIONS
ELECTRICAL -
Page No. 304
Point No. 3.2.1

“Obtaining approvals from statutory authorities for materials, plant design / drawings
and complete installation shall be the responsibility of the contractor. The contractor
shall get the drawings, layouts of HT sub-station etc. approved from local electric
supply company and Chief Electrical Inspector, as applicable. The contractor also
shall arrange to get the installation inspected by CEIG and carryout modifications /
rectification as required by CEIG, prior to commissioning of sub station / electrical
equipments.”

We request and insist to consider that the all-statutory approvals shall be in Client
[...]
Bidder scope to Obtain all statutory clearances from the competent authorities such as
CFE/CFO  etc for CETP Works.

However, TSIIC has obtained Environment Clearance(EC) & Consent for Establishment
(CFE) for Mega Textile Park Project by  MOEF&CC and TSPCB Respectively. 

66 Volume IV - Price Bid – Schedule of
Payment Milestone – Page No. 18

2.0 Civil Works
 A.Primary Treatment  Units (weightage 30%  of civil work)
 B.Biological treatment unit (weightage 40% of civil work)
 C.Building as per Approved drawings (weightage 30% of civil work)

There is no clarity about the Tertiary Treatment unit consideration for Payment
Milestone.

Kindly include the same along with revised payment milestone.

The revised Criteria is amended as below:

2.0 Civil Works
 A.Primary Treatment  Units (weightage 30%  of civil work)
 B.Biological treatment unit (weightage 30% of civil work)
 C.Building as per Approved drawings (weightage 25% of civil work)

D. Tertiary Treatment unit (weightage 15%  of civil work)

67 General - Kindly share the Geographical Soil investigation report and AutoCAD file of Layout
plan of site.

Kindly refer to the annexure I for conveyance lines with Invert Levels and annexure II for
the required drawings and reports and details for geographical Soil investigation report at
park level, conveyance lines with Invert Levels  and  AutoCAD file of Layout plan of site.

Data provided is for guidance only. However Bidder may carry out its own investigation by
visiting the site.

68 Vol I: Section -I Part (A)
Pg No 6 of 623

The time of completion of the work shall be 9 months including monsoon but
excluding 6 months trial run and stabilization period and acceptance of plant from the
date of written order to commence the work 5 MLD capacity ZLD plant

RO High pressure pumps and Membranes , evaporator are Long lead delivery items.
Hence kindly provide the completion period of 15 months but excluding 6 months
trial run and stabilization period.

RFP condition prevails.

69 Vol I: Section-I (Part – A)
Pg No 5 of 623

2. Operation and maintenance of the entire proposed tertiary treatment facilities at
site for Seven (7) years

Kindly confirm the O&M period of 7 years is including Defect liability period. Bidder understanding is correct

70 Vol I: Section-I (Part – A)
Pg No 6 of 623

The O&M period shall commence from the date of successful commissioning and
completion of work and acceptance of plant by Authority

Kindly confirm the O&M period of 7 years is including Defect liability period. Bidder understanding is correct

71 Vol I: Section-I (Part – A)
Pg No 9 of 623

Defect Liability Period - 24 months after commissioning Kindly confirm the O&M period of 7 years is including Defect liability period. Bidder understanding is correct

72 Vol II:Chapter 3, RO system
Pg No 146 of 623 Working hours of RO system – 24 hrs.

We suggest 20-22 hrs operating hours for UF RO system. Kindly review and confirm
the same

Please refer  our response to point no 1

Page 8 of 23



Point No Section Reference,  Clause No,  page no in the 
RFP

Existing Clause Question/ Query/ Clarification/  Relaxation Sought Authority Response 

Telangana State Industrial Infrastructure Corporation (TSIIC)

Request for Proposal (RFP) for Selection of Engineering Procurement Construction (EPC) Contractor for Detailed Design, Engineering, Construction, Supply, Installation, Testing, Erection & Commission Zero Liquid Discharge (ZLD) based Common Effluent Treatment Plant (CETP) for Textile Effluent of 5.0 MLD capacity in 
Phase 1 for Kakatiya Mega Textile Park, Shyampet along with all related Civil, Mechanical and Electrical equipment and accessories, Instrumentation including miscellaneous works etc  along with Operation and maintenance of the entire proposed tertiary treatment facilities at site for Seven (7) years

Corrigendum – I: Responses to Pre-bid Queries

73 Vol IV:
Pg No 623 of 623

Performance Guarantee

Stage Wise: At the outlet of clariflocculator BOD < 450ppm , COD < 2500 ppm

As per tender document, the stage wise performance guarantee for BOD ~55 %
reduction and COD ~30% reduction is there. Practically it is not possible to
reduction after clarifloculator since it is involved any biological treatment process.
Kindly review and confirm

Please refer  our response to point no 1

74 Vol I :Section - 1 Instruction to Bidders
A. General
(ii) Experience Criteria
Pg No 17 of 623

(1) Bidder shall have experience of having completed similar works during last 10
years ending last day of month previous to the one in which bids are invited “Similar
Works” means experience of developed and/or designed, constructed and
commissioned CETP/ETP with ZLD system comprising UF (Ultrafiltration) & (RO) and
Multiple Effect Evaporator for treatment of waste water (Appendix-E) as under:
One CETP with ZLD System having minimum 1 MLD capacity
And
One ETP with ZLD System having minimum 5 MLD capacity

With reference to the experience criteria, we drawn to your noticed that, the One
Number of 5 MLD ETP with ZLD system in India were completed by selected bidders
only. We here by requesting concern authorities, kindly provide relaxation on
qualification criteria as below:

One CETP with ZLD System having minimum 2.5 MLD capacity OR
Three ETP with ZLD system, each work having minimum 1 MLD capacity OR
Two ETP with ZLD, each work having minimum 1.5 MLD capacity OR
One ETP with ZLD, each work having minimum 2.5 MLD capacity

Kindly review and confirm

Please refer our response to point no 3

75 Vol II : Table–1 : Characteristics of Plant
influent and effluent
Pg No 110 of 623

O&G, BOD, COD, TSS, TDS only given Kindly share the following inlet Parameters
pH 
Temperature
Total Hardness as CaCO3 
Calcium
Magnesium 
Alkalinity 
Chloride
 Sulphide
 Pottasium 
Sulphate
Phosphate
Silica & Fluorine

Bidder to consider  based on the  similar project experience

76 Vol-I: SECTION-I (PART– B) I-B: Pg no 7.

MEMORANDUM OF WORKS IN BRIEF

Bid submission due date We requested you to extended the bid submission due date shall be 3 weeks from
the date of Prebid reply. Kindly review and confirm

Please refer our response to point no 13

77 Vol-I: F.special conditions of cotract- Sl no
2: scope of works, Pg no 68.

Qualification Criteria:
Technology Qualification Criteria

As it specifically mentions to provide SBR technology and it is a technology driven
plant, it also involves the process designs and supply of core equipment by the
technology provider including technical support. 
Therefore, we request you to provide the qualification criteria for technology
provide.

Please refer our response to point no 1

Page 9 of 23



Point No Section Reference,  Clause No,  page no in the 
RFP

Existing Clause Question/ Query/ Clarification/  Relaxation Sought Authority Response 

Telangana State Industrial Infrastructure Corporation (TSIIC)

Request for Proposal (RFP) for Selection of Engineering Procurement Construction (EPC) Contractor for Detailed Design, Engineering, Construction, Supply, Installation, Testing, Erection & Commission Zero Liquid Discharge (ZLD) based Common Effluent Treatment Plant (CETP) for Textile Effluent of 5.0 MLD capacity in 
Phase 1 for Kakatiya Mega Textile Park, Shyampet along with all related Civil, Mechanical and Electrical equipment and accessories, Instrumentation including miscellaneous works etc  along with Operation and maintenance of the entire proposed tertiary treatment facilities at site for Seven (7) years

Corrigendum – I: Responses to Pre-bid Queries

78 Volume II, Technical Specifications, Cl.
No.1.7, page no. 11

Characteristics of Plant influent and effluent 1 X 5 MLD – Wash water 

RFP Volume II, Technical Specifications, Chapter 2, PROCESS DESCRIPTION FOR
PROPOSED PLANT, Page no. 13

biological treatment of effluent to remove BOD, COD, Suspended Solids and partial
Nitrogen and Phosphorus.

We understand that the biological system shall be designed for partial removal of
the Nitrogen & Phosphorous. However, the inlet nitrogen & phosphorous is not
provided in the effluent characteristics provided under Volume II, Characteristics of
Plant influent and effluent 1 X 5 MLD – Wash water on page no. 11.
Hence, we request you to kindly provide the inlet TKN, TP (as P), Sulphides and any
other pollutants / heavy metals present if any.

Bidder to design as per their experience in similar projects

79 Volume II, Technical Specifications, Cl.
No.1.7, page no. 11 

Characteristics of Plant influent and effluent 1 X 5 MLD – Wash water The percentage reduction of BOD, TSS in Clariflocculator seems to be very high.
However, the average percentage reduction of BOD & TSS from Primary
Sedimentation / Clariflocculator is 30% & 60% respectively as per Wastewater
Engineering Treatment & resource Recovery, By Metcalf & Eddy (5th Edition).

Kindly recheck and reconfirm.

It is Bidder responsibility on design/technology consideration and furnish its stage wise
guarantee that is to be provided.  Same will be evaluated during the evaluation process.

80 Volume II 
Annexure I, Drawings, 

Process Flow Diagram We understand that a bypass shall be provided after Equalization tank directly
towards inlet of SBR system. If so then the provided inlet parameters for SBR shall
be as per outlet parameters from Equalisation tank provided under Volume II:
Technical Specifications, Characteristics of Plant influent and effluent 1 X 5 MLD –
Wash water.

Kindly Confirm

Please refer our response to point no 79

81 Volume II, Technical Specifications, Cl.
No.1.7, page no. 11 

Characteristics of Plant influent and effluent 1 X 5 MLD – Wash water As SBR being a completely biological process and the inlet COD to BOD ratio
(2500:450) is very high. In this scenario the COD value at the outlet of SBR will be
around 1600 – 1700 mg/l.

Hence, we request you to recheck with the inlet parameters to be considered for
Biological(SBR) process designing.

Please refer our response to point no 79

82 Volume I – ITB, F. Special Condition of
contracts, Cl. No. 2, page no. 68, 2.1, point
no. 2, 

The major proposed treatment units to be provided for 5 MLD capacity comprise of
the following as minimum requirement: 

 1.Screening,
 2.Pre-treatment
 3.Ozonation
 4.SBR based aeration process 

As SBR being a completely biological process and the inlet COD to BOD ratio
(2500:450) is very high. In this scenario the COD value at the outlet of SBR will be
around 1600 – 1700 mg/l.

Hence, we request you to recheck with the inlet parameters to be considered for
Biological(SBR) process designing.

Please refer our response to point no 79

Page 10 of 23



Point No Section Reference,  Clause No,  page no in the 
RFP

Existing Clause Question/ Query/ Clarification/  Relaxation Sought Authority Response 

Telangana State Industrial Infrastructure Corporation (TSIIC)

Request for Proposal (RFP) for Selection of Engineering Procurement Construction (EPC) Contractor for Detailed Design, Engineering, Construction, Supply, Installation, Testing, Erection & Commission Zero Liquid Discharge (ZLD) based Common Effluent Treatment Plant (CETP) for Textile Effluent of 5.0 MLD capacity in 
Phase 1 for Kakatiya Mega Textile Park, Shyampet along with all related Civil, Mechanical and Electrical equipment and accessories, Instrumentation including miscellaneous works etc  along with Operation and maintenance of the entire proposed tertiary treatment facilities at site for Seven (7) years

Corrigendum – I: Responses to Pre-bid Queries

83 Volume II- Technical Specifications, Page
no. 36 & 37

0 We understand that the details provided under the table provided under Chapter 3:
PROCESS DESIGN CRITERIA AND DETAIL SPECIFICATIONS, SBR BASINS are
tentative and to be provided according to the necessary design requirements as per
Technology Provider.
Kindly Confirm.

Please refer our response to point no 79

84 Volume II- Technical Specifications, Page
no. 37

0 We understand that the provided capacity & head of the Air blowers under Chapter
3: PROCESS DESIGN CRITERIA AND DETAIL SPECIFICATIONS, Blower Details are
tentative and as per Volume II, Mechanical Specifications blower to be provided as
per design. Hence, we understand that air blowers for biological system to be
provided as per design / technology provider.
Kindly Confirm.

Please refer our response to point no 79

85 Volume II- Technical Specifications,
DETAILED MECHANICAL SPECIFICATIONS,
Page no. 243, cl. No. 1.0 – A. Twin lobe Air
Blowers

0 We understand that the provided capacity & head of the Air blowers under Chapter
3: PROCESS DESIGN CRITERIA AND DETAIL SPECIFICATIONS, Blower Details are
tentative and as per Volume II, Mechanical Specifications blower to be provided as
per design. Hence, we understand that air blowers for biological system to be
provided as per design / technology provider.
Kindly Confirm.

Please refer our response to point no 79

86 Volume II- Technical Specifications, Page
no. 37

0 We understand that the provided capacity & head of the Return Activated Sludge
Pumps under Chapter 3: PROCESS DESIGN CRITERIA AND DETAIL
SPECIFICATIONS, Return Activated Sludge Pumps are tentative and to be provided
according to the necessary requirements as per the Technology provider.
Kindly Confirm.

Also, we understand that the 1 nos. st. by is to be provided as 1 nos. of store
standby
Kindly Confirm.

Please refer our response to point no 79

87 Volume II- Technical Specifications, Page
no. 37

0 We understand that the provided capacity & head of the Air blowers Chapter 3:
PROCESS DESIGN CRITERIA AND DETAIL SPECIFICATIONS, Surplus Activated
Sludge Pumps are tentative and to be provided according to the necessary
requirements as per the Technology provider.

Kindly Confirm.

Also, we understand that the 2 nos. st. by is a typographical error and to provide 1 

Please refer our response to point no 79

88 Volume II- Technical Specifications, Page
no. 37

0 We understand that we have to provide Turbo Air Blowers / Positive Displacement
blowers for Aeration System required for Biological Treatment (SBR).Kindly Confirm.

Bidder to note twin lobe blowers is not acceptable

89
Volume II, Technical Specifications, Chapter
2, PROCESS DESCRIPTION FOR PROPOSED
PLANT, Page no. 13

The positive displacement type air blowers shall be provided for the air diffuser
system.

We understand that we have to provide Turbo Air Blowers / Positive Displacement
blowers for Aeration System required for Biological Treatment (SBR).Kindly Confirm.

Bidder to note twin lobe blowers is not acceptable

90 VOL II: Technical specification, 
Sr. No 14, page 441 (u)

Specific Requirements for PLC 
(u) Operator cum Engg. Work Station at Main Control Room 

People available in STP plant are not skilled to do programming in PLC & SCADA
system and it is dangerous to do changes in PLC & SCADA with them. for this
Expert programmer is required, who always carry required licenses and without
them. 

Hence, we request you to consider runtime software for PLC & SCADA.

RFP condition prevails.

Page 11 of 23



Point No Section Reference,  Clause No,  page no in the 
RFP

Existing Clause Question/ Query/ Clarification/  Relaxation Sought Authority Response 

Telangana State Industrial Infrastructure Corporation (TSIIC)

Request for Proposal (RFP) for Selection of Engineering Procurement Construction (EPC) Contractor for Detailed Design, Engineering, Construction, Supply, Installation, Testing, Erection & Commission Zero Liquid Discharge (ZLD) based Common Effluent Treatment Plant (CETP) for Textile Effluent of 5.0 MLD capacity in 
Phase 1 for Kakatiya Mega Textile Park, Shyampet along with all related Civil, Mechanical and Electrical equipment and accessories, Instrumentation including miscellaneous works etc  along with Operation and maintenance of the entire proposed tertiary treatment facilities at site for Seven (7) years

Corrigendum – I: Responses to Pre-bid Queries

91 Vol I: 
27. Other Special Conditions, Page : 84

Penalty charges for decline in the guaranteed output ( for any given day) Kindly note that outlet flow will be vary based on the inlet feed flow only. Kindly